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INSPECTION CERTIFICATE 3.1

Number 7 Niamero: Page / Pagina:

CERTIFICADO DE INSPECCION 3.1

18068763

1/6

(EN 10204 3.1:2004-1SO 10474 3.1:2013)

Diate / Dia; December 13, 2018

Customer / Cliente: TUBOS MONTERREY, S.A. DE C.V,

Customer’s Order fterm / Orden Cliente - hem:

Customer’s Referance / Ret. del Cliente:

Manufacturer’s Works Order N° /7 Confirmacion de Venta:

39761 ITEM 99 N/A 264606/01
Mamutachuring Pracess 7 Proceso de Manufactura Froduct Type / Tipo de Producto: Surface / Superficie
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificacianes: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED4S5/DECEMBER 2012, ASTM A106/18, ASTM AS3/18, ASME SA106/2017 B/X42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimiensiones: Schedule / Cédula: Length / Longitud: Quanlity 7 Cantidad: 11 Pes/Pz Nominal Weight 7 Peso Nominal:
18.000 X 0.5 INCH W.C XS 32.81/ 4101 FT 420.801 FT 42048802 LB 93.54 LB/FT
457 X 2.7 MM 10.00 / 12.50 MTS 128.260 MTS 1%073.000 KG 139.16 KG/M

E TENSION

Specimen condition Spacimen dimensions Test Y5, UT.S Y& ALTSE  Flongation / Alargariento
Heat N° | Sample N* | Condiddn de la probeta Dirnensiones de la probeta temp Eul 0.50 %. Req.
Codada N°| Muestra N° | Ly S | Typel Or Gize Ares Temp, |Min: 290 Min: 415 Req. Max. Lo Obt.
Tipo Tamafic Seccidn | ensayo | Max: - s — -
mm mm2 .9 MPa MPa mm Yo
89361 61290 B AM S4 1. 3R62% 14.53 561,23 RT 367 517 Q.71 0.8 42,0

AN As manufaciured / Seqan process de fabricacion
B: Body / Cuerpo
L: Longitudina 7 {ongitudinal

Lot dnitisl lengih 7 Longitud inicial

Lg: Location of sample / Ubicacdn de la rmuestra
Max: Maximum / Méximo

M Minimurm / Minimo

Obt: Obtained /-Obtenido

Cri: Qrienation / Orientacion

Req. Mex Required masimum / Masimo requeritdo
Req: Required 7 Requerido

RT: Room temperature / Temperatura ambiente

5S¢ Specimen condition / Condicion de |a probeta
S5 Surip specimen / Muestra rectangular

UT.S Ultimate tensile strength / Resistencia
Y5 Vield strength / Fluencia

Composition %/ Composicidn %
N g S 1000 X {00 X 10

C Mn S Me | Cr 4 S v Nb Ni Cu | 5n Al b Ay B Ca N |Ce 1{Col 1iCol 2{Col. 3
Mo Max 28 | 1204 -~ 151 401 30| 30| 80| ~ AQ0| 400| ~ - - - 10 - - - 15 6 100

Min - 28 10 - - - - -1 = - - - - - -~ - -~ - - - - -
Heat N* Sample N° [P Max 28 | 120{ - 15 40 | 30| 30 80 - 400 | 400) -~ - - - 10 - - = 15 6 100

Colada N® | Muestra N* vin [~ 29410 ] =] - | = ] o - im e T [ = = | = |-
89361 20001 H 20 84 23 24 5 9 16 0 ¢} 30 &3 7 19 B 4 @ 14 77 34 0 ) 168
R3] #1280 P 21 84 2 23 3 £ 1.3 0 30 61 é 17 [ 4 0 10 & 37 0.2 1 082 ] 166

sark gresn coloreg
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INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1
(EN 10204 3.1:2004-1SO 10474 3.1:2013)

Number / Numera: Page ¢ Pagina:

18068763 2/6

Darve / Dia: December 13, 2018

Customer 7 Cliznte TUBOS MONTERREY, 5.A. DE C.V. Custamer’s Ordsr tem ¢ Orden Uliente - iterm: Customer's Relerence / Rel. del Cliente: tManufacturers Waorks Order N¢ / Confrmacion de Venta
39761 ITEM 99 N/A 264606/01

Manufacturing Process / Procese de Manufactura Product Type 7 Tipo de Produte: Surface / Superficie

SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification 7 Normas o Especificacionss: Steel Grade 7 Grado de acera. Ends / Extremos:

API 5L ED4S/DECEMBER 2012, ASTM A106/18, ASTM AS53/18, ASME SA106/2017 B/X42.1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule 7 Céduls Lengti: 7 Longitud: Quantity / Cantidad: 11 Pes/Pz Nominal Weight / Peso Nominal:

18.000 X 0.5 INCH W.CXS 32.81/ 4101 FT 420,801 FT 42048.8302 LB 93.54 LB/FT

457 X 12.7 MM 10.00/ 12.50 MTS 128.260 MTS 19073.000 KG 139.16 KG/M

Col. 1: SUMA Kb+V+Ti Cal. 31 SUMA Mo+ CrehieCusV

Max: Maximum /£ Méximo

bt X HRXE o i1
C Mn | S0 Mo | L 4 & 4 Nb | Wb | Cu | Sn Al it As B Ca N |Ce. 1{Col 1{Col 2iCol 3
H o Max Z28 | 120 ~ 151 40 ] 30| 30| 80| ~ | 400| 400] ~ - -~ -~ 10 ] - - - 15 6 | 100
win | —~ 1 291 101 -~ | ~] ~1 - ~f ~| -] ~| -] {7 -1t -1-]~1~-1~1-1+-
Heat N° | Sampie N® |P Max | 28 | 120] ~ 15 40| 30| 30| BO| - | 400 400} - - -~ - 0| - - - 15 6 | 100
Colada N® | Muestra N® tin - 291 10} - - e~ - - - - - - - - - - - - - - - -
COReY 61291 P 22 34 22 23 3 9 1.8 2 14 30 62 7 17 ] 4 1 10 86 38 0.2 02 16.7
Ce. 1. Carbon equivalent/Carbono equivalente Col, 2: SUMA KbeV H: Heat / Colada Min: Minimum /7 Minimo

P Product / Producio

Reguired values individuals / Individuales Average / Frammedic Hardness type/lipo de dureza:HRT
Valores reguedidos Min -~ | Max 220 | Var - Min - | Max - | Var -
Heat N° Sample N* Specimen condition Qund. Seale o1y] MY 1 Var,
Colada N® Muestra N°® is 5¢ Fscala 1 2 3 | Avg. 1 2 3 a1 2 32 |avg
9361 61280 B AM 1 HRBW TARY VRO B2 P8O VRN B2 TEUL 7R I8N RO} A9 VS0 0t
88361 61291 B AM 1 HRBW 7681 TI6 | TP9| TS| WO TS TIFL GIE L RS MRE L 901 7RO 14

A As manufactured / Segan proceso de fabricacion 1D Internal diameter 7 Didmetro intermo

Avg Average / Promedio Ls: Location of sample / Ubicacidn de la muestra

nin: Minimum / Minime
MW Middle wall / Centro

Quad; Quadrant / Cuadrante
So Speciman condition / Condicién de la probets

This certificate is issuad by a computerized system and it s valid with electramic agnature, On the angms certificate the trade-
“Tenars” is stamped. In Case the owner of the ariginal certificate would releas gy af i, e et ey 5 confonmity o 1
upsn himsel the responsibiity for ary untawtulor nat sliowed wie. Any altesation anddor falafication wall besulyectod ta the

srzen colored
| orie taking

Exte certificade se emite mediante sistems computanizade y esvalidado con firma eiectzanica.
Tenaris color CEricaso de gue el o
respansable por cusluuier wo degal oin

l certificado onigina posee IMpress & logs
v del certificato. entrague una copia, deberd garantizar la contormidad con el original haciéndose
. Cuaiguier alteracion ya falsificacidn estard sujeta a ia ey
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lNSPECTlON CE RT[F'CATE 3.1 Number / Namero: Page / Pagina:
CERTIFICADO DE INSPECCION 3.1 18068763 3/6
(EN 10204 3.1:2004-1SO 10474 3.1:2013) Date / Dia: December 13, 2018

Customer / Chente: TUBOS MONTERREY, S.A DEC.V. Customsr's Urder ltem 7 Orden Cliente - ltem Customer's Reference 7 Ref. del Cliente: | Manufacturer's Works Order N / Confirmacion de Venta
39761 ITEM 99 N/A 264606/01

tanufacturing Process / Proceso de Manufactura Product Type /7 Tipo de Producto: Surtace / Superticie:
SEAMIESS HOT ROLLED SEAMILESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification 7 Normas o Especificaciones: Stew] Grade / Grado de acero: Ends / Extremos:
API SL ED4S/DECEMEBER 2012, ASTM A106/18, ASTM A353/18, ASME SA106/2017 BIX42-1245/1290 PSL1 NORMAL BEVEL

k BISELADO NORMAL
Dimensions / Dimensiones: Scheduie / Codula Length / Longitud: Quantity / Cantidad: 11 Pes/Pz Nominal Weight / Peso Nominal
18.000 X 0.5 INCH W.C XS 3281/ 4101 FT 420801 FT 42048.802 LB 93.54 LB/FT
457 X 12.7 MM 10.00 / 12.50 MTS 128.260 MTS 19073.000 KG 139.16 KG/M

{B‘. Body / Cuerpo Max: Maximum / Maximo OD: Qutside diameter / Didametro externo i Var: Vanation 2 Variaadn ;

Standard / Norma: /
Heat N° | Sample N° | s S¢ Result
Colada N° | Muestra N° Resultado
39561 £1251 B AM Gouod  Buens
AN As manufacturad / Segin proceso de fabricacion B Bady / Cuerpo 15 Location of sample / Ubicaddn de la muestra S¢: Specimen condition./ Condicion de la probeta %

Pressure / Presion Time / Tiempo Results / Resultado
Unit 7 Unidad. Valug / Valor Seconds £ Sequrdos
mpa 138 M Savisfacrary / Satisfacotio

This certificate 1s ssued by a computerizad syster and it i valid with electron ture, On the cnginal certificate the rade-res seen colored Tete cantdicad se emite mediente sistema computanzado y es valigado con firma ol nici. B certfica pe mpresa etioga
*Teparis” is stamped. {n case the cwner of the anginal certifivate wauld releay y o i1, fe nuet attestits conformity 1o the enginal one Saking Tenatis £Glor ve £n caso de que &l posesdor del certiticade ‘entregue unacopia, debierd garantizar in confarmidad con ol angia haciéndose
ipon himsel! the responsibility for any unlawlul s not allowesd use, Any alterstion andior fabitication will bie subyected o ¢ sesponsaihe por cualquier use ifegal o indebide. Cualquier alteracion yo falsificacién estard sujeta ala jey.
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INSPECT!ON CERT'F'CATE 2.1 Number / Namero: Page / Pagina:
CERTIFICADO DE INSPECCION 3.1 18068763 4/6
(EN 10204 3.1:2004-ISO 10474 3.1:2013) Date / Dia: Decembet 13, 2018

Tustomner 7 Chenter TUBOS MOMTERREY, S.A. DE C.V. Customer's Order e /7 Orden Chente - ltem Cusiomer's Reference / Ref. del Cliente: | Manufacturer's Works Order N° / Condirmacion de Venta:
39761 ITEM 39 N/A 264606/01

Manufacturing Process / Proceso de Manufactura: Praduct Type / Tipo de Producte: Surface / Supertizie:

SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Espacificaciones: Stond Grade / Grada de acero: Ends 7 Extremos:

API SLED4S/DECEMEER 2012, ASTM A106/18, ASTM AS53/18, ASME SA106/2017 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimersions £ Dimersiones: Schedule 7 Cedula Length / Longitud: Quantity / Cantidad: 11 Pes/Pz Nominal Weight # Peso Nominal:

18.000 X 0.5 INCH W.C X5 32.81/ 4101 FT 420801 FT 42048.802 LB 93.54 LB/FT

457 X 12.7 MM 10,00/ 12.50 MTS 128260 MTS 19073.000 KG 139.16 KG/M

Heat treattnent / Tratamiento térmice: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamiento del tratamiente térmico: n/a
Temperature Scale / Forals de Temperatura: n/a

Type

Tipe

As Rolled

Suppiarentary information
informacion Suplementaria

MELTED AND MANUFACTURED BY TENARIS TAMSA - MEXICO FUNDIDIO Y FABRICADO POR TENARIS TAMSA - MEXICO

STEEL MAKING PROCESS: FABRICACION DEL ACERC:

ELECTRIC ARC FURMNACE-LADLE FURNACE INGOTS. HORNO DE ARCO BLECTRICO-HORNO DE, AFINACIONALINGOTES.

ALUMINIUM FULLY KILLED STEEL, FINE GRAINTFRACTICE ACERO CALMADO CON ALUMINIO, PRACTICA DE GRANO FINO

THE LADLE FURNACEPRACT UDES ARGON RIMSE AND FINAL BECTION OF CALCIUM SILICIDE WIRE LAPRACTICA EN EL HORNO DE AFINAC 1GN INCLUYE AGITACION POR ARGON E INYECCION FINAL DE SUICIURO
FOR MICROINCLUSION SHAPE CONTRON, ) DE CALCIO PARA OBT JA FORMA GLOBULAR DE EVENTUALES MICROINCLUSIONES

MATERIAL FREE FROM MERC AMINATION MATERIAL LIBRE DE CONTAMINACION DE MERCURIO

MATERIAL FREEFROM RADIOACTIVE CONTAMINATION MATERIALLIBRE DE CONTAMINACION RADIOACTTIVA

MANUFACTURING PROCESS OF PIPE: FABRICACION DEL TUBO:

SEAMLESS HOTROLLED LAMINADO EN CALIENTE SIN COSTURA

NOTREPAIRED BY WELDING NOREPARADD POR SOLDADURA

NONDESTRUCTIVETEST (NDT SATISFACTORY ENSAYO DE CONTROL NO DESTRUCTIVO {CND): SATISFACTORIO

INSPRCTION METHOD: METODO DE INSPECCION:

This cerlilnate iz mued kY A computerzed sysiem and it s valbo with slectronic signaturg. On The original certificate the Yrade-mark green celored Tste cortibcado se emite mediante sistema computanzedo y es vahdado con firma eiect £l cernfadn o 50 el

*Tenats” & staropad in the oanar of the arigingl castific

uponhonself the responsibility §

ate wauld release a copyof it, he must attestits conformity 1o the original one taking Teparis color verde. £n caso de que i poseador dal centifivads
any unlawdil ot nllm’wr} e, Ay Al Wl

pnriose

ntregue una copia, deberd garantizar fa voardormdad o
reration andfor talsification will be sibected o the law respansable por cualquic use Hegal o indebido. Cualguier alterscion yio faisifivacion estard sujets a i ley.
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INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1
(EN 10204 3.1:2004-1SO 10474 3

18068763

Number ¢ Numero:

Page / Pagina:

5/6

.1:2013)

Date / Dia: December 13, 2018

Customer / Cliente: TUBOS MONTERREY, 5.A. DEC.V. T amomare Order tem 7 Orden Clente - hem: | [Cusiomer's Reference / Ref. del Cliente: | Manufacturer’s Works Order N* # Conlirmacion de Venta:
39761 TTEM 99 N/A 264606/01

aanutacturing Process / Progese de Manufactura: froduct Type / Tipo de Producto: Surtace / Superficie
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCIONM SIN COSTURA BARNIZADO
Standard or Specification / Normas o Espedificationes: Stenl Grade / Grado de acero Ends / Extremos:
API 5L ED4S/DECEMBER 2012, ASTM A106/18, ASTM AS53/18, ASME SA106/2017 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

) BISELADO NORMAL
Dirmansions / Dimensiones Schedule 7 Cédula Length £ Longitud Quiarstity / Cantidad: 11 Pes/Pz. Nominal Weight / Peso Nominah
18.000 X 0.5 INCH W.C X8 3281/ 41.01 FT 420801 FT 42048.802 LB 93.54 LB/FT
457 X 12.7 MM 10.00/ 12.50 MTS 128.268 MTS 19073.000 KG 139.16 KG/M

Supplementary information
ntormacion Suplementaria

FLAPT - EMI- MP)

VISUAL INSFECTION

DIMENSIONAL INSFECTION

MATERIAL ACCORDING TO ANSYNACE MROITSSO 13156-2:
ONLY FOR HARDNESS 22 HROMAX.

TTAMSA REF: 481 1%

;2015 AND ANSENACE MROI0FISO 17995 2018

FLMPI - EMI- MP1
INSPECCION VISUAL
INSPECCION DIMENSIONAL

SOLO DUREZA MAX. 22 HRC
TAMSA REF: 481106

MATERIAL DE ACUERDO A ANSINACE MROTFIASO 15156-2: 2015 Y ANSKNACE)

SROFO3ASCr 17545 205

Heat N° Guantity Length Weight
Colada N? Cantidad Longitud Poso

{Pieces) {f1) {mj} (Tons)

89361 11 4208 128,26 19.073

Average lenoth per pipe Nominal weaght per pipe
Longitud promedio por tubo Pese nominal por tubo

() {m) (b1 (kg/m)

38.255 1166 99.926 148.706

“Tenatis” s stamped. I case 1
apsin Kimsell the respansibility for any unfawlul or notaliowed use. Any slteranion andior faisilication will be subies

This certiticate 15 issued by a caomputenized system 300 1% vald With BlacTTanic signature, L the chging ceriicate he tade-mark green colored
sener of the srging! cortificate woold releass a copyof i, he mast attest it conformity 16 the original one taking

Este certibicado se e

e i the law

= mediznte sistema computanzade ¥ es vahidsdo. con firma electidnica.
ssendor dal certificade entregue una copia, deberd parantizar {a tondormidad cor el original hack
ztudo. Cualquier alteracion yio falsificacion estara sujeta a s ey

tl zertiflicado onginal poses impress el logs
Hose
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INSPECTION CERT‘FICATE 3.1 Number / Ndmero: Page / Pagina:
CERTIFICADO DE INSPECCION 3.1 18068763 6/6
(EN 10204 3.1:2004-1SO 10474 3. 7.'2073) I3ate / Dia: December 13, 2018

Customer / Cliente TUBCOS MONTERREY, §,A. DECV, Custamer’s Order tern / Orden Clignte - leme Cimtomars Referance 7 Rel. del Chente, | anlacturer’s Works Order NP 7 Contrmacion de venta:
39761 ITEM 99 N/A 264606/01
Manufacturing Process / Procese de Manufactura: Product Type 7 Tipo de Producio Surface 7 Superticie;
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Mormas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED4S/DECEMBER 2012, ASTM A106/18, ASTM A53/18, ASME SA106/2017 BIXA2-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Uirnermicans £ Dimensiones: Schedule 7 Cedula: Length 7 Longitud: Quartity / Cantidad 11 Pes/Pz Nominal Weight / Peso Nominal
18,000 X 0.5 INCH W.CXS 3281/ 4101 FT 420,801 FT 42048.802 LB 83.54 LB/FT
457 X 127 MM 10.00 / 12.50 MTS 128.260 MTS 19073.000 KG 132.16 KG/M
This 15 to certify that the product gescribed here has been manufactured, sampled, tested, and inspected m accordance with [For ef presente cerlilicarnos que el material aqui descrito ha sido fabricado, muestreado, ensavado & inspeccionado de
purchaser order requirernents. This certiticate is rot a declaration of origin ror may it be used as & declaration of ongin, acuardo o fox requisitos de su orden de compra. Este certificado no es, ni puede ser usade, como una declaracion de origen
CUSTOMER . THIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE
INSPE ON COMPAKY

COMPARIA DE INSPECCION

NO APLICA

Employee Name: N/A QUALITY CERTIFICATION DEPT CHITE OF QUALTTY CERTIFICATION DEPT,
DEPTO. DE CER TIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. DE CERTIRICATION DE CALIDAD
Yamileth Adonai Gonzilez Oriega Angel César Aleman Gil

This cerlilicate 15 issuad by & Compiternzed aystem and A 15 valid with slectranic signature. Ln ihe orgine certificate the vade-mark: green celored Este certificace se emite my

rite sisteroa compularizado y es validade con tirma electrnica. & eartifizado orig:

*Tanaris” is stamped. Iy case the owner of the origingl certificate wauld ielease a capyoof i, he must attestite confornmity o the o taking Terans color verde. Brocase de o sedor del centiticadt entregue una copla, deberd garantizer lo conformidad won e
upon hirself ths respensitiity for any unlawdul or not allowed e Any alteration andior Taisificstion will Besubected to the w. seosposrabile por coaiuer wo ilegal o indebdo. Cualuuier alieracion ye falsificacion estand supta a la ley.




